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Assembly Instructions
Instrucciones de Ensamblaje
Consignes pour l'assemblage
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IMPORTANT, RETAIN FOR FUTURE REFERENCE: READ CAREFULLY.
IMPORTANTE, CONSERVAR PARA FUTURAS REFERENCIAS: LEA CUIDADOSAMENTE.
IMPORTANT, CONSERVER POUR REFERENCE FUTURE: LIRE ATTENTIVEMENT.
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Tools Needed

Herramientas necesarias

Outillage Requis

Algunas partes Certaines piéces
Some parts come vienen con los sont livrées avec les
with Screws pre- tornillos pre vis pré-installées.
installed. instalados. Desserrez et
Loosen and tighten Afloje y apriete para resserrez pour

for final assembly. el ensamble final. rassemblage final.

Hardware package list
Lista de tornillos del paquete

Liste des vis de I'emballage

Truss Head Screw Truss Head Screw

orni ()/(Ie g 5/32 - 32 x 3/8"
ill cabeza O“Valada il val
V(S Cruci O”/ne 5/32 - 32 x 3/8"
| ucli . -
4 -2 5/8 Vis crucifo e
/ x 5/8 I ITorn

5/32 - 32 x 3/8"

Flat Washer 1/4” Flat Washer 5/32"
Arandela plana 1/4" Arandela plana 5/32"
Rondelle plate 1/4" Rondelle plate 5/32"
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